s ,u,u,m[m/u,l/m /nrmru za . ,“‘;‘“{”’“ﬁ.’“’ﬁ Irm

1 L i
H 1
Vs bae \oe Vs Vg aman Lm ) 545315016 82 81



Ref. Cedrus Nr. Description
1 500329 Rubber fixer strip
2 500330 Kill switch cover
3 500331 Handle
4 500332 Rubber plate
5 500333 Emergency stop bar
6 500334 Bar fixture(left)
7 500335 M10 lock nut
8 500336 Infeed hopper
9 500337 Bar fixture(right)
10 500338 Seal cover(left)
11 500339 Infeed Damping Rubber
12 500340 . . .
Engine(recoil/electric start)
13 500341 Engine fixture plate
14 500342 Main-frame
15 500343 Spacer @35*(345*10
16 500344 Kill switch
17 500345 Buckle
18 500346 Seal cover(right)
19 500347 Belt inner cover
20 500348 Discharge Damping Rubber
21 500349 Arch plate
22 500350 Front wheel frame
23 500351 Front wheel rotation frame
24 500352 M10 screw and nut
25 500353 M10 lock nut
26 500354 Axle cover
27 500355 Bearing 6204
28 500356 M24*1.5 slot nut
29 500357 Tow bar
30 500358 Tow hitch
31 500359 Chain
32 500360 Deflector
33 500361 Discharge(bottom part)

Ref. Cedrus Nr. Description
34 500362 Discharge(middle part)
35 500363 Discharge(top part)
36 500364 Spacer @21*@325*95
37 500365 Fore-wheel fixture
38 500366 Wheel 4.10-4
39 500367 Washer @16*¥026*3
40 500368 Screw M16*12
41 500369 M8*50 screw and nut
42 500370 Wheel fixture
43 500371 Wheel Washer
44 500372 Wheel 16*8.0-7
45 500373

Flange
46 500374 Rear wheel axle
47 500375 Bearing F207
48 500376 Roller
49 500377 Blade
50 500378 Frame-Switch cover
51 500379 Anvil
52 500380 Anvil fixture
53 500381 Battery fixture
54 500382 Battery box
55 500383 Battery 12V20AH
56 500384 .

Bearing cover
57 500385 M10 nut
38 500386 Spring@20*@16*(2.0*135
59 500387 Restore pole
60 500388 Screw bolt
61 500389 V-Belt 17*1143
62 500390 Engine pulley
63 500391 Roller Pulley
64 500392 Belt cover
65 500393 Wheel fixing plate
66 500394 Fore-wheel fixing frame




	3
	Rozdrabniacz CEDRUS RB04PRO-E
	Arkusz1


